



REPORT

Technical Report: (6508)329-0014

Page 1 of 4
December 3, 2008



Bureau Veritas
Consumer Products Services, Inc.
350 Myles Standish Blvd.,
Taunton, MA 02780 USA
508-844-2700 Fax 508-844-2869
website:cps.bureauveritas.com

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.cps.bureauveritas.com> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



DILLARD'S INC TEST REPORT

TO: DILLARD'S
DILLARD CORP. OFFICE
1600 CANTRELL ROAD
LITTLE ROCK, AR72201
USA.

ATTN: AMANDA MILLER (DILLARD'S)
C.C.: ANDREA (MAD ENGINE, INC.)

LAB NO.: (6508)329-0014
DATE IN: November 24, 2008
MODIFIED DATE IN: Not Applicable
DATE OUT: December 3, 2008
DEPARTMENT: 0455 (Children's)
NO. OF WORKING DAYS: 3
PAGE: 2 OF 4

OVERALL RATING

GOOD _____ X _____
MARGINAL _____
FAIL _____

CHILD SAFETY SUPPLEMENT: N/A

Vendor:	Mad Engine, Inc.	Agent:	Not Listed
P.O. No.:	HR4040-070	Factory/Manufacturer:	Pacific Sports Haiti, S.A/ Pacific (Peace Textiles)
Sample Description:	Rockin Ride	Style No.:	S94KL475J
Color:	Orange	Country of Origin:	USA
Claimed Fabric Weight:	193 Oz / Sq.Yd	Claimed Fabric Count:	Not Listed
Yarn Size:	Not Listed	Size Range:	Medium

Sample Status:	Pre Production
Product Category:	Children's Wear Knit Top
Test Requested:	Phthalates, Lead Content, Cadmium
Previous Report No.:	Not Listed

Submitted Fiber Content:	Test Request Form: 100% Cotton
Actual Fiber Content:	Not Requested
Suggested Fiber Content:	Not Applicable
Submitted Care Instruction(s):	Not Listed
Suggested Care Instruction(s):	WASHING INSTRUCTION: - DRYING INSTRUCTION: - BLEACH WARNING: - IRONING INSTRUCTION: - OTHERS: -



**BUREAU
VERITAS**

TEST PROPERTY	GOOD	MARG	FAIL	COMMENTS
CADMIUM IN SURFACE COATING	X			
LEAD IN SURFACE COATING	X			
PHTHALATES	-	-	-	N/A

KEYS:

N/A: Not Applicable
N/R: Not Requested
N/L: Not Listed
I/S: Insufficient Sample

Client Specialist
Tina Georgeakakis

For any administrative questions, please contact:
Mary Jane Leopardi
MaryJane.Leopardi@us.bureauveritas.com
508-844-2964

For any technical questions please contact:
Cathy Rodrigues (Supervisor),
Cathy.Rodrigues@us.bureauveritas.com
508-844-2742



<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
<u>CADMIUM IN SURFACE COATING</u> (ASTM E1645/E1613 MOD)		
	<10 ppm	≤100 PPM
<u>LEAD IN SURFACE COATING</u> (ASTM E1645/E1613 MOD)		
	<50 PPM	≤600 PPM
<u>PHTHALATES</u> (CPSD-AN-00095)		
	N/A, No Applicable Parts	-

**GENERAL CONFORMITY CERTIFICATE
FOR
CONSUMER PRODUCT SAFETY IMPROVEMENT ACT**

December 3, 2008
Page 1 of 1

MANUFACTURING LOCATION	IMPORTER	PRIVATE LABELER	PERSON MAINTAINING RECORDS
ANDREA MAD ENGINE 13100 GREGG STREET POWAY, CA 92064 TEL. NO.: 858-558-5270 X108	<Company Name> N/L <Address> N/L TEL. NO.: <Tel.No> N/L	Dillard's, Inc. 1600 Cantrell Road Little Rock, AR 72201 501-376-5420	Dean Worley Dillard's, Inc. 1600 Cantrell Road Little Rock, AR 72201 501-376-5420

Sample Description:	Rocking Ride		
Reference No.	(6508)329-0014	Style No(s):	S94KL475J
PO No.:	HR4040-070	SKN/SKU No.:	S94KL475J
Place of Testing:	Taunton, USA	Country of Origin:	USA
Date of Testing:	December 3, 2008	Date of Manufacture:	Sept/2008

I (we) hereby certify that the product contained within this shipment complies with all applicable rules, bans, regulations and standards under the CPSC (Consumer Product Safety Act) enforced by the CPSC.

The following rules, bans, standards and regulations apply for this product:

CPSC product Category	Test Description	Law/ Act	Federal Regulations Title16CFR Part No.
Wearing Apparel	Wearing Apparel Flammability	FFA	16 CFR 1610
Lead in Paint	Lead in Surface Coating	CPSCA	16 CFR 1303

Key to Abbreviations: CPSC – Consumer Product Safety Act
FHSA – Federal Hazardous Substances Act
FFA – Flammable Fabric Act



REPORT

Technical Report: (6508)329-0014

Page 1 of 4
December 3, 2008



Bureau Veritas
Consumer Products Services, Inc.
350 Myles Standish Blvd.,
Taunton, MA 02780 USA
508-844-2700 Fax 508-844-2869
website:cps.bureauveritas.com

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.cps.bureauveritas.com> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



DILLARD'S INC TEST REPORT

TO: DILLARD'S
DILLARD CORP. OFFICE
1600 CANTRELL ROAD
LITTLE ROCK, AR72201
USA.

ATTN: AMANDA MILLER (DILLARD'S)
C.C.: ANDREA (MAD ENGINE, INC.)

LAB NO.: (6508)329-0014
DATE IN: November 24, 2008
MODIFIED DATE IN: Not Applicable
DATE OUT: December 3, 2008
DEPARTMENT: 0455 (Children's)
NO. OF WORKING DAYS: 3
PAGE: 2 OF 4

OVERALL RATING

GOOD _____ X _____
MARGINAL _____
FAIL _____

CHILD SAFETY SUPPLEMENT: N/A

Vendor:	Mad Engine, Inc.	Agent:	Not Listed
P.O. No.:	HR4040-070	Factory/Manufacturer:	Pacific Sports Haiti, S.A/ Pacific (Peace Textiles)
Sample Description:	Rockin Ride	Style No.:	S94KL475J
Color:	Orange	Country of Origin:	USA
Claimed Fabric Weight:	193 Oz / Sq.Yd	Claimed Fabric Count:	Not Listed
Yarn Size:	Not Listed	Size Range:	Medium

Sample Status:	Pre Production
Product Category:	Children's Wear Knit Top
Test Requested:	Phthalates, Lead Content, Cadmium
Previous Report No.:	Not Listed

Submitted Fiber Content:	Test Request Form: 100% Cotton
Actual Fiber Content:	Not Requested
Suggested Fiber Content:	Not Applicable
Submitted Care Instruction(s):	Not Listed
Suggested Care Instruction(s):	WASHING INSTRUCTION: - DRYING INSTRUCTION: - BLEACH WARNING: - IRONING INSTRUCTION: - OTHERS: -



**BUREAU
VERITAS**

TEST PROPERTY	GOOD	MARG	FAIL	COMMENTS
CADMIUM IN SURFACE COATING	X			
LEAD IN SURFACE COATING	X			
PHTHALATES	-	-	-	N/A

KEYS:

N/A: Not Applicable
N/R: Not Requested
N/L: Not Listed
I/S: Insufficient Sample

Client Specialist
Tina Georgeakakis

For any administrative questions, please contact:
Mary Jane Leopardi
MaryJane.Leopardi@us.bureauveritas.com
508-844-2964

For any technical questions please contact:
Cathy Rodrigues (Supervisor),
Cathy.Rodrigues@us.bureauveritas.com
508-844-2742



<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
<u>CADMIUM IN SURFACE COATING</u> (ASTM E1645/E1613 MOD)	<10 ppm	≤100 PPM
<u>LEAD IN SURFACE COATING</u> (ASTM E1645/E1613 MOD)	<50 PPM	≤600 PPM
<u>PHTHALATES</u> (CPSD-AN-00095)	N/A, No Applicable Parts	-

**GENERAL CONFORMITY CERTIFICATE
FOR
CONSUMER PRODUCT SAFETY IMPROVEMENT ACT**

December 3, 2008
Page 1 of 1

MANUFACTURING LOCATION	IMPORTER	PRIVATE LABELER	PERSON MAINTAINING RECORDS
ANDREA MAD ENGINE 13100 GREGG STREET POWAY, CA 92064 TEL. NO.: 858-558-5270 X108	<Company Name> N/L <Address> N/L TEL. NO.: <Tel.No> N/L	Dillard's, Inc. 1600 Cantrell Road Little Rock, AR 72201 501-376-5420	Dean Worley Dillard's, Inc. 1600 Cantrell Road Little Rock, AR 72201 501-376-5420

Sample Description:	Rocking Ride		
Reference No.	(6508)329-0014	Style No(s):	S94KL475J
PO No.:	HR4040-070	SKN/SKU No.:	S94KL475J
Place of Testing:	Taunton, USA	Country of Origin:	USA
Date of Testing:	December 3, 2008	Date of Manufacture:	Sept/2008

I (we) hereby certify that the product contained within this shipment complies with all applicable rules, bans, regulations and standards under the CPSC (Consumer Product Safety Act) enforced by the CPSC.

The following rules, bans, standards and regulations apply for this product:

CPSC product Category	Test Description	Law/ Act	Federal Regulations Title16CFR Part No.
Wearing Apparel	Wearing Apparel Flammability	FFA	16 CFR 1610
Lead in Paint	Lead in Surface Coating	CPSCA	16 CFR 1303

Key to Abbreviations: CPSC – Consumer Product Safety Act
FHSA – Federal Hazardous Substances Act
FFA – Flammable Fabric Act